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Testing Co., Ltd. Test Report .
L5 d 75 R B b4l BVC-S108B 22.2V 2200mAh 48.84¥h
5L AR Chinese
Name of Sample | g g Li-ion Battery Pack BVC-5108B 22.2V 2200mAh 48.84¥h
English
Hah5 1120080505
Sample No.
S TR U AT
Consignor /
Pt TREBREARAT
Manufacturer e
AR F ik B CGEFRIB RIS HEN R FERAET M)
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
FRAFA BaE (TR RN REGFFRAEF A
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS "Recomendations on the TRANSPORT
Criterion OF DANGERGUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend.1
: Section 38.3 y y
s
[ SRS
Appearance White Plastics cement. shell
H ik B H 2020-08-31 A€ E F | 002020209-10 ~ 2020-09-29
Accepted Date e ; Test Date R e R
BRI E --‘EE&E{:ﬂﬂ!ﬁ:ﬁﬂl:ﬂfﬁ:%%ﬁiﬁ;iﬁiﬁ: FrE ; B
Altitude simulation, Thermal test, Vibration, Shock, External short
Test items circuit, Impact, Overcharge, Forced discharge
SR, SRR EREE (%Tﬁ[‘ﬁ_ﬁ%ﬁﬁﬁﬂ‘]ﬂ‘ )
ST/SG/AC. 10/11/Rev. 6 Amend.1 38. SPRHEE K.
bon IRy The sample has passed the test items of UNIT) A tions on the
TRANSPORT OF DANGEROUS GOODS" Manual of Tes _10/11/Rev. 6
Conclusion Amend. 1 38.3 ;
4330 H
& ] 75 Hi 48 Hiftu 4l Rechargeable Lithium Battery./
Comment
£ iR FobR / R S AL
Consignor 315334
Aednas Post Code
A - % FH ’kﬂ%‘ 4l ﬁﬁ
Approvgr-_ "& - - Checker: Compller:
R _ .
Title: Bl T (Vice chief engineer)
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Shanghai Research Institute of Chemical Industry NO. 1120080505
Testing Co., Ltd. Test Report 2/11
¥ B & AR WRERIFAFRT ;
F5 . BASE | ARYgHR | FiE
Name of Test Standard requirement or The .
No. T Clause Number of Standard Test Result | Conclusion | Remark
Bal (LT aREDEmmEELT SBRAE
R EER gzﬂf}) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | FLE3E 1
1 . T.:1 i N
A']-tltUd.e UN Manual of Tests and Criteria Sees Aipelidix 1 P;;id /
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section =
38.3 Test T.1
%g)(%?f%&ﬁ’dg@ﬁﬂﬂﬂ&% I HbR
ST/SG/AC. 10/11/Rev. 6 Amend.1 38.3 | I 2
2 Th ﬁﬂiﬁﬁ HET. 2 Sﬁiﬁ fﬁpendix 2 Bk /
ermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1.Section
38.3 Test T.2 PR o R s
%g%)(%zf?&ﬁﬁﬁﬁmmh B bR {
= ST/SG/AC. 10/11/Rev.6 Amend. 1 38.3 | [ 3
3 i ﬁdj HRT. 3 S)le‘tgf3L ipendix 3 o /
Vibration UN Marmual of Tests and Criteria Passed =
ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section
38.3 Test T. 3
%‘?)(xgifﬁﬁﬁﬁﬂﬁ?%miﬂﬁ A
F#) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 4 )
4 i WK 4 &:ﬁ ﬁpendix 4 E¥ / L
Shock UN Manual of Tests and Criteria ' &% Passed
ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section
38.3 Test T.4
g‘;ﬁg;i?ﬁ;ﬁiﬁ%@iﬁm&m% B AR
I T4 ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WBHE 5 |
5 HBT. 5 - i i =
External short |uN Manual of Tests and Criteria o Ap.pendlx : i P:sfid 4
circuit ST/SG/AC. 10/11/Rev. 6 Amend.1/Section o ¢
38.3 Test T.5 " .
Al (T &R seaE iR R RIS
Hid RFARY ST/SG/AC. 10/11/Rev. 6 Anend. 1 38,3 | ALK 6. g
6 sl HART.6 8 ' .|See Appendix 6 & /
mpac UN Manual“of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section ;
38.3 Test 1.6 :
T TR |aw
Ty ST/SG/AC. 10/11/Rev. 6 Amend.1 38.3 | i, 7
7 ﬁ%% HRT. 7 1 o See Appendix 7 &tk f
Overcharge UN Manual of Tests and Criteria i/ Passed
ST/SG/AC. 10/11/Rev. 6 Amend: 1 Section
38.3 Test T.7 s R
AWEFA) ST/SG/AC. 10/11/Rev. end. .3 | % 8
8 . iﬁﬂiﬂﬂﬁﬁ. HAT. 8 See Appendix 8 ak /
Forced discharge |uN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
TR HE : 20°C-25°C ; R AL : /%
Tﬁ’ﬂfsﬁrﬁﬁt Ambient temperature:20°C-25°C;Ambient humidity: /%
Condition
# A A /
Test ltem
2R
o H
Subcontracted Test 5}'@32 BE 2 A / R /
Condition Subcontracted | Name Post Code
Laboratory Mo bk / B35 P
| Lf:\iddress Tel
[=]%50E
: O dboodd odogo
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A% 1 BRAA LA | A
No. Name of Test ltems Altitude simulation

[ % Sample Status m¥ Fek| A¥ F 384, A | Mass Loss | Residual i

Sample Mass ocv Mass ocv OCV  |Other
No. /g N /g N % % Event
01 | oiSioEann | 406.33 | 2490 | 406.24 | 24.88 0. 02 99.92 [ o
02 | oOEeRE | 39863 | 24.96 | 398.57 | 24.95 0.02 | 99.96 | ©
03 | (R | 396.38 [ 25.08 | 396.27 | 25.06 0.03 | 99.92 | o
008 | o OERE® | 398.98 | 25.00 | 398.94 | 24.98 0.00 | 99.92 | o
W | L EERS | 0025 | 2482 | 400.23 | 24.82 0.00 | 100.00 | ©
006 KSR | 398.76+| 24.70 | 398.65 | 24,70 0.03 | 100.00 [ ©
o 23CYCHATR ¥
W7 | R | 400.75 | 2473 | 400.65 | % 73 0.02 | 100.00 | O
3 250YCREA R .

i ocean® | a9 40 | 2473 | 39231 [ 2473 | 0.02 | 10000 | O

-‘J. : is space intentionally
-5 left blank

AL FALK 0-RE. R ARk, AR, ALK,

&iE: Lk V- DR R ‘
-Rupture F-Fire O-No Lcakage,No Venting,

Note: L-Leakage V-Venting D-Disassembly R
No Disassembly,No Rupture & No Fire.
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5 5 BRRE LA | AR
No. Name of Test Items Thermal test
pa|  HERA A H_Before BB Afer | = gana| #lawm L
%5 Sample Status RE |FRLE RE FF- 3%, /% | Mass Loss| Residual | L&
Sample Mass ocv Mass ocVv OCV |Other
No. /g AY /g A% /% /% Event
01 | keke | 40624 | 2488 | 405.92 | 24.41 0. 08 98.11 | o
002 | iCER® | 398.57 | 24.95 | 398.22 | 24.64 0. 09 98.76 | O
03 | jcorERl o | 39627 95.06 | 395.93 | 24.66 0. 09 98.40 | o
004 | jeiiemER® o | 398.94 24.98 | 398.58 | 24.63 0. 09 98.60 | o
05 | peomic®?® o | 400.23 24.82 | 399.88 | 24.82 0. 09 100.00 | ©
006 | pericmERE | 398.65 24.70 | 398.39 | = 24.70 0. 07 100.00 | o
v R Gl .1l 5 94, 73 400. 36 924.73 0. 07 100.00 | o
25CYCSEE T H =
OB |, lRImeR Sl 302, 31 94.73 | 391.96 | 24.73 0.09 100.00 | o

. This space intentionally
i—FEE left blank

8 L g VR D ek RBE FRXK 0-REE. RBA. MK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
@"'Disassembly’No Rupturc & No Fire.

TR, ALK,
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_, g RRFE L | 5
No. Name of Test Items | yibration
é{; ok RIER] Before R SE After FERE | MELE | i
&Y Sample Status RE FBaE| RE | FHEE | MassLoss| Residual | A
Sample Mass ocv Mass ocv OCV | Other
. /g Y /g v /% /% Event
.. ICYCTEATE
000 | v Forty eharged | 405.92 | 24.41 | 406.21 | 24.40 0.00 | 99.96 0
b ICYCsE 2T
| (i Futty dhasged | 398-22 | 24.64 | 398.43 24. 62 0. 00 99. 92 o)
1CYCSE2-FE 8 '
e ol v | 395.93 | 24.66. | 396.07 | 24.64 0. 00 99. 92 0
ICYCSER T,
e pe Rl o | 398.58 | 24.63 | 398.78 | 24.58 0. 00 99. 80 0
25CYCREATER
pre i o] 399.88 | 24.82 | 400.15 | 24.60 0. 00 99. 11 0
25CYCEETH §
o Fu]"fy charged 398.39.1 24.70 398.63 |1 :24.31 0.00 98. 42 0
25CYCTERFE p R i
0B | 2scvc Fully charged 4| 400.36 24.73 400. 57 24.53. .,0. 00 99. 19 0
i 25CYCEATM
Of | 2500 Fully charged 391. 96 24.73 392.24 24,52 0.00 99. 15 0
| T2 e [Thi intent ionall !
ARRE ™ 0 blank
.:i' N - A £ ._r; : f,‘

Note: L-Leakage V-Venting D-Disasscmbly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupturc & No Fire.
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A5 R M B L AR Ml
No. * Name of Test Items Shock
—v ] ok 3
- # - ‘R*: wﬂ‘] Before ﬁgﬁ\é After ﬁi#ﬁi *’J%‘t’& ﬁ‘h’_’;
)};_’g‘: S “Te St:;us s | FRer| AE FF#%-d1, & | Mass Loss | Residual b2
e Mass ocv Mass oCcVv oCVv Other
ple /g 1A% /g N 1% /% Event
No.
0l | jokans | 406.21 | 2440 | 406.07 | 24.40 0.03 100.00 | o
002 | GERn® | 39843 | 24.62 | 398.46 | 24.62 0. 00 100.00 | o
003 | o meRm | 396.07 | 24.64 | 396.05 | 24.64 0.01 100.00 | o
008 | ilERe | 39878 | 24.58 | 398.75 | 24.57 0.01 99.96 | ©
005 | elCiCREREm | 400.15 | 24.60 | 400.08 | 24.59 0. 02 99.96 | o
006 | Lo iCERRR | 39863 | 2431 | 398.64 | 241 | 000 | 99.18 | O
007 | Lo BORRR | 400.57 | 24.53 | 400.55 | 24.53 | 0.00 | 100.00 | ©
008 | pGckes® | '3gp 24 | 2452 | 392.11 | 24.52 | 0.03 100.00 | ©

’ is space intentionally
‘LT?EF‘ left blank

85: Lt V-4 DRk R F-RXK 0-RMK. AR AMK. AR, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
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;2 5 #R3A 8 4 AR HhLBR _

No. Name of Test Items External short circuit
Y HaRE e AL
Sample No. Samplc Status Meas Extcrrﬁé:Tcmpcramrc Other Event

001 1CYéCl\;Eﬁ?zﬁ§-ged 58.7 o

002 ICYéC;gﬁy%ziaﬁ;ged 58.8 0

003 A e el 5.9 0

[ o ICYéC;{"Sﬁ?ﬁgged 5.7 0
B ZSC\ngclgﬁﬁ?ﬁﬁged 58.0 0
o e s Masged 8.3 0

007 2505?:%5%?&1& 98. 1 0

008 25(;\2{2(:;5%??12%“(1 57.5 a

Dl | s iz;’tlean:kionally Teft
4—_____________________________—-—
|
%z: D-FRik R-ALA F-AL K oﬂit.fﬂfrﬁ‘_- i'ft:lk};] if:f No Rupture.
Note: D-Disassembly R-Ruptur F-Firc O-No Disassembly,NO
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A5 6 K RH R L A ity
| No. Name of Test Items Impact
s b Bk A HEEAOEHBE -
Sample No. Sample Status Max. Extcm/a.lCTcmperature Other Event
1CYC 50%% R
009 1CYC 50% Capacity 23.6 0
1CYC 50%%fit
. 1CYC 50% Capacity 23.0 0
1CYC 50%Z Mt
! ICYC 50% Capacity 35.9 0 ;
1CYC 50%%F it /
012 1CYC 50% Capacity 20. 8 o /
1CYC 50%%
i3 ICYC 50% Capacity 21.4 0 J
014 25CYC 50%A M & \
25CYC 50% Capacity 1
015 25CYC SO%FEMR o = ]
25CYC 50% Capagity - ;
25CYC 505N i )
P16 25CYC50% Capacity
25CYC S0%AHt 43.6 o
017 25CYC 50% Capacity
018 25CYC 50% Capacity
i i jonally left
u"Fﬁf:'l This space 1:;:11?1.:;‘:.9na y le
. S
& o
: LK.
E: D=Rbi Pk O_ﬁ;%%‘ frr}f;ly&No Fire.
Note: D-Disassembly F-Fire O-No D1sass
(=] =]
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R .
AE 7 AR A LA U ;|
No. Name of Test Items | gyerchar ge
#@%ﬁ% AR A HAeR %
Sample No. Sample Status Other Event
ICYCFEATEH
019 164G Fully eharged 0
1ICYC5E& 7
020 1CYC Fully charged 0
ICYCSEA TR
021 1CYC Fully charged 0
ICYCSEAFR ‘
022 1CYC Fully charged 9 /
25CYCER T
023 25CYC Fully charged 0 i
024 25CYCSEATH o
25CYC Fully charged
025 25CYCEA TR o )
25CYC Fully charged \
25CYCSEATE 0 *
026 950YC Fully charged |
\ Thi ce intentionally left blank
BTFZEA e b e .
& W &
&
o
‘l‘i: D—ﬁ-w F—@K 0'—%%“?\ i‘ﬁ)\&n’ NO Firc.
te: D-Disassembly F-Fire O-No Disassembly
[=]%50E
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8 R A B LA SR THIIECH
Name of Test Items Forced discharge
RS F4b30, g‘
Sample Status Other Event
ICYCTE 2R o
1CYC Fully discharged
‘ 1CYC5E Ak 0
. 1CYC Fully discharged
; ICYCHE AT 0
1CYC Fully discharged '
ICYCSEAST : ;
ICYC Fully discharged 0
ICYCSEATH 1
: 1CYC Fully discharged 9
1CYCTEATR0H
1CYC Fully discharged 0
: 1ICYCSEATUR
fi 1CYC Fully discharged 0
‘ TOYCR AR
s 1CYC Fully discharged 0 '
B 1CYCSE 4
1CYC Fully discharged 0
TOVC= 27K 8 -
e ICYC Fully discharged . 0O
v '25CYCTE AT L
25CYC Fully discharged o
25CYCSES iR
25CYC Fully discharged 0
i 25CYCSEAS R
25CYC Fully discharged o
i 25CYCSEAT
b 25CYC Fully discharged Y
] 25CYCTEATH
: 25CYC Fully discharged 0
o 25CYCTEATALER,
25CYC Fully discharged 0
25CYC5ER TR
. 25CYC Fully discharged o
4 25CYCHEATAR
25CYC Fully discharged 0
25CYCTE AT o
25CYC Fully discharged
3 25CYCHE4I80h o —
i 25CYC Fully discharged
———‘—_—I—.
P F-AL KO-k, RAK.
mbly F-Fire O-No Disassembly & No Fire.
0 Biiseaee SN,
(=% 5 [=]
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